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Pediatric Pain Management (Non-Trauma)

Routine Medical Care
(Including pain scale)

 Evaluate mechanism of injury
 Assess the need for spinal precautions

per Spinal Motion Restriction protocol

Wong-Baker FACES of 
pain rating scale. 

Attempt comfort therapies first:

Record level of pain by either asking 
patient to rate on scale 1-10 or using FACES 

scale

Have Naloxone 
readily available to 

treat narcotic-
induced respiratory 

depression.

Administer one of the following for 
moderate to severe (4-10) pain.

• Morphine Sulfate 0.05mg/kg IV (< 1 year old)
0.1mg/kg IV (≥ 1 year old)

• Ketorolac 0.5 mg/kg IV/IO/IM (max 15 mg)

• Acetaminophen 15 mg/kg IV infusion over
15 minutes 1*For pediatric patients weighing
>50kg or 13 years old-refer to adult dose.

Reassess pain level 5-10 min after treatment

If pain remains severe 
(score: 8-10) contact 

Medical Control 
for additional orders 
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1DO NOT run IV Infusion faster than over 15 minutes, the patient may experience burning sensation.
Acetaminophen IV has peak effect within 30 min and last 4-6 hours.




